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SAR TEST REPORT

Equipment Under Test:  GSM 850&PCS 1900MHz MOBILE PHONES

Model No. : U81C FMA

Market name: OT-S211A

FCC ID: RADO78

Applicant : TCT Mobile Suzhou Limited

Address of Applicant : 3/F,B2 Block, Digital Technology Yard,

Gaoxin Nan Qi Road,Nan Shan District,
Shenzhen, Guangdong, P.R. China

Date of Receipt : 2008.04.24

Date of Test : 2008.04.29 ~2008.05.05
2008.07.24~2008.07.25

Date of Issue : 2008.07.25

Standards:

FCC OET Bulletin 65 supplement C,
ANSI/IEEE C95.1, C95.3, IEEE 1528-2003

In the configuration tested, the EUT complied with the standards specified above.

Remarks:

This report details the results of the testing carried out on one sample, the results contained in this
test report do not relate to other samples of the same product. The manufacturer should ensure that all
products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in any
configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards. Any mention of SGS-CSTC Shanghai GSM Lab or testing done by
SGS-CSTC Shanghai GSM Lab must approve SGS Shanghai GSM Lab in connection with distribution or
use of the product described in this report in writing.

Tested by : Date : 2008.07.25

Approved by Zhnand Nisan Date : 2008.07.25
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1. General Information |
1.1 Test Laboratory
GSM Lab
SGS-CSTC Standards Technical Services Co., Ltd Shanghai Branch

9F,the 3" Building, N0.889, Yishan Rd, Xuhui District, Shanghai, China
Zip code: 200233

Telephone: +86 (0) 21 6495 1616
Fax: +86 (0) 21 6495 3679
Internet: http://www.cn.sgs.com

1.2 Details of Applicant
Name: TCT Mobile Suzhou Limited
Address:  3/F B2 Block,Digital Technology Yard,

Gaoxin Nan Qi Road,Nan Shan District,
Shenzhen,Guangdong,P.R.China

1.3 Description of EUT(S)

Brand name ALCATEL
Model No. U81C FMA
Market Name OT-S211A
Hardware Version P104
Software Version 040
Serial No. IMEI: 01146700000220-2
Battery Type BY_D CAB2001010C1
Coslight CAB2001010C2
Antenna Type Inner Antenna
Operation Mode GSM850/PCS1900
Modulation Mode GMSK
Tx: 824~849 MHz
GSM850
Frequency range Rx: 869~894 MHz
PCS1900 Tx: 1850~1910 MHz
Rx: 1930~1990 MHz

Nominated Maximum . .
RF Conducted Power GSM850: 33.0dBm, PCS1900: 30.0dBm
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1.4 Test Environment
Ambient temperature: 22.0° C
Tissue Simulating Liquid: 22° C

Relative Humidity: 45%~55%

1.5 Operation Configuration
Configuration 1: GSM 850, LeftHandSide Cheek & 15° Tilt Position
Configuration 2: GSM 850, RightHandSide Cheek & 15° Tilt Position
Configuration 3: GSM 850, BodyWorn (2.0cm between EUT and phantom)
Configuration 4: PCS 1900, LeftHandSide Cheek & 15° Tilt Position
Configuration 5: PCS 1900, RightHandSide Cheek & 15° Tilt Position
Configuration 6: PCS 1900, BodyWorn (2.0cm between EUT and phantom)
Configuration 7: GSM 850&1900 Additional tests due to antenna approaching mouth

(0.5cm between EUT Top and Flat phantom)

1.6 The SAR Measurement System
A photograph of the SAR measurement System is given in Fig. a.

This SAR Measurement System uses a Computer-controlled 3-D stepper motor system
(Speag Dasy 4 professional system). A Model ES3DV3 3088 E-field probe is used to
determine the internal electric fields. The SAR can be obtained from the equation SAR=
o (|Ei[%)/ p where o and p are the conductivity and mass density of the tissue-simulant.

The DASY4 system for performing compliance tests consists of the following items:

i Astandard high precision 6-axis robot (Stabile RX family) with controller, teach
pendant and software. An arm extension for accommodation the data acquisition
electronics (DAE).

i Adosimetric probe, i.e., an isotropic E-field probe optimized and calibrated for
usage in tissue simulating liquid. The probe is equipped with an optical surface
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detector system.

A data acquisition electronics (DAE) which performs the signal amplification, signal
multiplexing, AD-conversion, offset measurements, mechanical surface detection,
collision detection, etc. The unit is battery powered with standard or rechargeable
batteries. The signal is optically transmitted to the EOC.

The Electro-optical converter (EOC) performs the conversion between optical and
electrical of the signals for the digital communication to DAE and for the analog
signal from the optical surface detection. The EOC is connected to the
measurement server.

—
‘j_

Fapeh Pandard

Fig. a SAR System Configuration

The function of the measurement server is to perform the time critical tasks such as
signal filtering, control of the robot operation and fast movement interrupts.

A probe alignment unit which improves the (absolute) accuracy of the probe
positioning.

A computer operating Windows 2000.
DASY4 software.

Remote control with teach pendant and additional circuitry for robot safety such as
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warning lamps, etc.

i  The SAM twin phantom enabling testing left-hand, right-hand and body-worn
usage.

i  The device holder for handheld mobile phones.
i  Tissue simulating liquid mixed according to the given recipes.

i Validation dipole kits allowing to validating the proper functioning of the system.

1.7 SAR System Verification

The microwave circuit arrangement for system verification is sketched in Fig. b. The daily
system accuracy verification occurs within the flat section of the SAM phantom. A SAR
measurement was performed to see if the measured SAR was within +/- 10% from the
target SAR values. These tests were done at 900&1900MHz. The tests were conducted
on the same days as the measurement of the DUT. The obtained results from the system
accuracy verification are displayed in the table 1 (SAR values are normalized to 1W
forward power delivered to the dipole). During the tests, the ambient temperature of the
laboratory was in the range 22°C, the relative humidity was in the range 60% and the
liquid depth above the ear reference points was above 15 cm in all the cases. It is seen
that the system is operating within its specification, as the results are within acceptable
tolerance of the reference values.

A B _‘ E |

Fig. b the microwave circuit arrangement used for SAR system verification

A. Agilent Model E4438C Signal Generator
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B. Mini-Circuit Model ZHL-42 Preamplifier
C. Agilent Model E4416A Power Meter
D. Agilent Model 8481H Power Sensor
E. HT CP6100 20N Dual directional coupler
F. Reference dipole antenna
s Target Target
Validation | Frequency Measured | Measured | Measured
_ SAR 1g SAR 10g
Kit MHz SAR 1g SAR 10g Date
(250mW) | (250mW)
2.74 1.71 2008-05-04
D900V2 900
2.73 1.75 2.76 1.74 2008-05-05
SN184 Head
2.67 1.65 2008-07-25
D900V2 900
2.90 1.87 2.86 1.85 2008-04-29
SN184 Body
D1900V2 1900 9.77 4.98 2008-04-30
9.82 5.14
SN5d028 Head 9.62 4.93 2008-07-24
D1900V2 1900
9.34 4.97 9.37 4.96 2008-05-04
SN5d028 Body

Table 1. Result System Validation

1.8 Tissue Simulant Fluid for the Frequency Band 850MHZ and 1900MHz

The dielectric properties for this body-simulant fluid were measured by using the HP
Model 85070D Dielectric Probe (rates frequency band 200 MHz to 20 GHz) in
conjunction with Agilent E5071B Network Analyzer (300 KHz-8500 MHz). The
Conductivity (o) and Permittivity (p) are listed in Table 1.For the SAR measurement
given in this report. The temperature variation of the Tissue Simulant Fluid was 22°C.

Frequency , . o o Simulated
(MH2) Tissue Type Limit/Measured Permittivity (p) | Conductivity (o) Tlssuoe
Temp (°C)
Recommended Limit 42.0£5% 0.99+5% 20-24
Head Measured, 2008-05-04 41.18 0.951 22.2
850 Measured, 2008-05-05 41.31 0.967 225
Measured, 2008-07-25 42.31 0.972 22.6
Body Recommended Limit 55.0¥5% 1.05%¥5% 20-24
Measured, 2008-04-29 54.92 1.022 22.7
1900 Head Recommended Limit 40.0%£5% 1.38%5% 20-24
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Measured, 2008-04-30 39.72 1.371 21.6
Measured, 2008-07-24 39.46 1.403 22.2
Body Recommended Limit 53.335% 1.52+5% 20-24
Measured, 2008-05-04 52.74 1.483 22.0

Table 2. Dielectric parameters for the Frequency Band 900&1900MHZ

1.9 Test Standards and Limits

According to FCC 47 CFR §2.1093(d) the limits to be used for evaluation are based
generally on criteria published by the American National Standards Institute (ANSI) for
localized specific absorption rate (SAR) in Section 4.2 of “IEEE Standard for Safety
Levels with Respect to Human Exposure to Radio Frequency Electromagnetic Fields,
3KHz to 300GHz,” ANSI/IEEE C95.1-1992, Copyright 1992 by the Institute of Electrical
& Electronics Engineers, Inc., New York, New York 10071.

Human Exposure

Uncontrolled Environment
General Population

Spatial Peak SAR
(Brain)

1.60 mW/g
(averaged over a mass of 19)

Table 3. RF Exposure Limits
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2. Summary of Results

GSM850 SAR
Test Configuration SAR, Averaged over 1g (W/kQg) Temperature
Mode Verdict
Channel/Power(dBm) Low/31.5 Middle/31.6 High/31.8 (C)
Cheek(BYD) 1.26 1.32 1.00 22 Pass
Left Tilt(BYD) - 0.625 - 22 Pass
Cheek(Coslight) - 1.31 - 22 Pass
Cheek(BYD) 1.19 1.31 1.01 22 Pass
GSM850
Right Tilt(BYD) - 0.629 - 22 Pass
Cheek(Coslight) - 1.32 - 22 Pass
BYD 0.863 0.721 0.522 22 Pass
Body
Coslight 0.830 - - 22 Pass
PCS1900 SAR
Test Configuration SAR, Averaged over 1g (W/kg) Temperature
Mode Verdict
Channel/Power(dBm) Low/29.6 Middle/29.5 High/29.5 (C)
Cheek(BYD) 0.789 0.776 0.595 22 Pass
Left Tilt(BYD) - 0.166 - 22 Pass
Cheek(Coslight) 0.782 - - 22 Pass
Cheek(BYD) 1.29 1.22 0.896 22 Pass
PCS1900
Right Tilt(BYD) - 0.224 - 22 Pass
Cheek(Coslight) 1.2 - - 22 Pass
BYD 0.364 0.427 0.355 22 Pass
Body
Coslight - 0.455 - 22 Pass

Additional Tests to Verify Antenna Approaching Mouth
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Mode Test Configuration SAR, Averaged over 1g (W/kQg) Temperature
Verdict
Channel/Power(dBm) Low/31.5 Middle/31.8 High/31.8 (C)
Flat Phantom 22 Pass
GSm850 BYD 0.360 0.361 0.419
GSM850
Head HSL Coslight - - 0.406 22 Pass
Channel/Power(dBm) Low/29.9 Middle/29.8 High/29.4 22 Pass
Flat Phantom BYD 0.450 0.341 0.255 22 Pass
PCS1900
GSM1900
. 22 Pass
Coslight 0.494 - --
Head HSL
Maximum values
Frequenc Conducted Power Amb.
q y EUT position Output Power|1g Average (W/kg) . Temp | Verdict
Band (MHz) Drift(dB) .
(dBm) (C)
LeftHand, Cheek, Middle Channel,
BYD Battery 31.8 1.32 0.219 22 PASS
850 ngh.tHand, Cheek, Middle Channel, 318 132 0023 29 PASS
Coslight Battery
BodyWorn, — Low  Channel,  BYD| 4, ¢ 0.863 -0.010 22 | PASS
Battery
LeftHand, Cheek, Low Channel, BYD 299 0.789 0.017 29 PASS
Battery
1900 RightHand, Cheek, Low Channel, BYD 299 129 0111 29 PASS
Battery
BodyWorn, Middle Channel, Coslight 29.8 0.455 0,017 29 PASS
Battery
Note:

1. In GSM850 band, the low, middle and high channels are CH128/824.2MHz, CH189/836.4MHz and

CH251/848.8MHz separately.

2. In PCS1900 band, the low, middle and high channels are CH512/1805.2MHz, CH661/1880.0MHz and
CH810/1909.8MHz separately.

3. For the Bodyworn measurements the sample was only placed with the antenna toward the phantom since
this position delivers the highest SAR values. And the distance from the sample to the phantom is 2.0 cm.

4. For all the tests, the maximum absolute value of the power drift which is under the
GSMB850-LeftHandSide-Cheek-Middle-BYD configuration is 0.219dB. .

5. Additional tests are performed to verify and eliminate the effect due to antenna approaching mouth. The
evidence shows that the effect is restricted since the DUT Physical size is small (97*43*12 Unit: mm).
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Instrument Model Serial number NO. Datg of I_ast
Calibration
Desktop PC COMPAQ EVO N/A GSM-SAR-025 N/A
Dasy 4 software V 4.7 build 44 N/A GSM-SAR-001 N/A
Probe ES3DV3 3088 GSM-SAR-034 2008.1.18
DAE DAE3 569 GSM-SAR-023 2007.11.19
900MHz system validation D90OV2 184 GSM-SAR-017 2007.12.21
dipole
1900MHz ?::t:l: validation D1900V2 50028 GSM-SAR-020 2007.12.21
Phantom SAM 12 TP-1283 GSM-SAR-005 N/A
Robot RX90L F03/5V32A1/A01 GSM-SAR-006 N/A
Dielectric probe kit 85070D US01440168 GSM-SAR-016 2007.12.18
Agilent network analyzer E5071B MY42100549 GSM-SAR-007 2007.12.18
Agilent signal generator E4438 14438CATO-19719 GSM-SAR-008 2007.12.18
Mini-Circuits preamplifier ZHL-42 D041905 GSM-SAR-033 2007.12.18
Agilent power meter E4416A GB41292095 GSM-SAR-010 2007.12.18
Agilent power sensor 8481H MY41091234 GSM-SAR-011 2007.12.18
HT CP6100 20N Coupling 6100 SCP301480120 GSM-SAR-012 2007.12.18
R&S Universal radio CMU200 103633 GSM-AUD-002 2007.12.18
communication tester
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4.1 GSM850-LeftHandSide-Cheek-Middle-BYD

Date/Time: 2008-5-4 16:30:27
Test Laboratory: SGS-GSM
GSM850-LeftHandSide-Cheek-Middle-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium: HSL850-Head Medium parameters used: f = 836.4 MHz; ¢ =0.905 mho/m; e.=42.8; p =
1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6.15, 6.15, 6.15); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Mid BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.42 mW/g

Cheek position - Mid BYD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 14.9 VV/m; Power Drift = -0.219 dB

Peak SAR (extrapolated) = 1.75 W/kg

SAR(1 g) = 1.32 mW/g; SAR(10 g) = 0.913 mW/g

Maximum value of SAR (measured) = 1.44 mW/g
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dB
— 0.000

— -2.08

-4.16

-6.24

-8.32

-10.4

0dB =1.44mW/g

4.2 GSM850-LeftHandSide-Tilt-Middle-BYD
Date/Time: 2008-5-4 16:06:11
Test Laboratory: SGS-GSM
GSM850-LeftHandSide-Tilt-Middle-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium: HSL850-Head Medium parameters used: f = 836.4 MHz; ¢ =0.905 mho/m; e.=42.8; p =
1000 kg/m’

Phantom section: Left Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6.15, 6.15, 6.15); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Mid BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.674 mW/g

Tilt position - Mid BYD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 20.0 V/m; Power Drift = 0.006 dB

Peak SAR (extrapolated) = 0.845 W/kg

SAR(1 g) = 0.625 mW/g; SAR(10 g) = 0.437 mW/g

Maximum value of SAR (measured) = 0.670 mW/g
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4.3 GSM850-LeftHandSide-Cheek-Low-BYD
Date/Time: 2008-5-5 10:30:19
Test Laboratory: SGS-GSM
GSMB850-LeftHandSide-Cheek-Low-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3

Medium: HSL850-Head Medium parameters used: f = 824.2 MHz; ¢ =0.892 mho/m; e.=42.9; p =
1000 kg/m’

Phantom section: Left Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6.15, 6.15, 6.15); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.37 mW/g

Cheek position - Low BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 14.8 V/m; Power Drift = -0.045 dB

Peak SAR (extrapolated) = 1.64 W/kg

SAR(1 g) = 1.26 mW/g; SAR(10 g) = 0.879 mW/g

Maximum value of SAR (measured) = 1.36 mW/g
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4.4 GSM850-LeftHandSide-Cheek-High-BYD
Date/Time: 2008-5-5 8:36:49
Test Laboratory: SGS-GSM
GSM850-LeftHandSide-Cheek-High-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3

Medium: HSL850-Head Medium parameters used: f = 848.8 MHz; ¢ =0.918 mho/m; e.=42.6; p =
1000 kg/m’

Phantom section: Left Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6.15, 6.15, 6.15); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.08 mW/g

Cheek position - High BYD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 11.9 VV/m; Power Drift = -0.072 dB

Peak SAR (extrapolated) = 1.33 W/kg

SAR(1 g) = 1.000 mW/g; SAR(10 g) = 0.691 mW/g

Maximum value of SAR (measured) = 1.08 mW/g
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4.5 GSM850-LeftHandSide-Cheek-Middle-Coslight
Date/Time: 2008-5-5 9:00:56
Test Laboratory: SGS-GSM
GSM850-LeftHandSide-Cheek-Middle-Coslight
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium: HSL850-Head Medium parameters used: f = 836.4 MHz; ¢ =0.905 mho/m; e.=42.8; p =
1000 kg/m’

Phantom section: Left Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6.15, 6.15, 6.15); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Mid Coslight/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.38 mW/g

Cheek position - Mid Coslight/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 12.8 V/m; Power Drift = -0.089 dB

Peak SAR (extrapolated) = 1.72 W/kg

SAR(1 g) = 1.31 mW/g; SAR(10 g) = 0.905 mW/g

Maximum value of SAR (measured) = 1.42 mW/g
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4.6 GSM850-RightHandSide-Cheek-Middle-BYD
Date/Time: 2008-5-4 12:26:56
Test Laboratory: SGS-GSM
GSM850-RightHandSide-Cheek-Middle-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium: HSL850-Head Medium parameters used: f = 836.4 MHz; ¢ =0.905 mho/m; e.=42.8; p =
1000 kg/m’

Phantom section: Right Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6.15, 6.15, 6.15); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Middle BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.42 mW/g

Cheek position - Middle BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 16.1 VV/m; Power Drift = 0.018 dB

Peak SAR (extrapolated) = 1.69 W/kg

SAR(1 g) = 1.31 mW/g; SAR(10 g) = 0.907 mW/g

Maximum value of SAR (measured) = 1.40 mW/g



Order No: GSM10933828-1
Date: July. 25, 2008
Page: 25 of 124

dB
— 0.000

—-2.16

-4.32

-6.48

-8.64 .

-10.8

0dB = 1.40mW/g

4.7 GSM850-RightHandSide-Tilt-Middle-BYD
Date/Time: 2008-5-4 15:35:20
Test Laboratory: SGS-GSM
GSMB850-RightHandSide-Tilt-Middle-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium: HSL850-Head Medium parameters used: f = 836.4 MHz; ¢ =0.905 mho/m; e.=42.8; p =
1000 kg/m’

Phantom section: Right Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6.15, 6.15, 6.15); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Middle BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.673 mW/g

Tilt position - Middle BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 19.8 V/m; Power Drift = 0.019 dB

Peak SAR (extrapolated) = 0.857 W/kg

SAR(1 g) = 0.629 mW/g; SAR(10 g) = 0.437 mW/g

Maximum value of SAR (measured) = 0.675 mW/g



Order No: GSM10933828-1
Date: July. 25, 2008
Page: 27 of 124

dB
— 0.000

—-2.00

-4.00

-h.99

-7.99 -

-9.99

0dB =0.675mWI/g

4.8 GSM850-RightHandSide-Cheek-Low-BYD
Date/Time: 2008-5-4 13:01:20
Test Laboratory: SGS-GSM
GSMB850-RightHandSide-Cheek-Low-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3

Medium: HSL850-Head Medium parameters used: f = 824.2 MHz; ¢ =0.892 mho/m; e.=42.9; p =
1000 kg/m’

Phantom section: Right Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6.15, 6.15, 6.15); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.30 mW/g

Cheek position - Low BYD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 15.4 V/m; Power Drift = -0.051 dB

Peak SAR (extrapolated) = 1.55 W/kg

SAR(1 g) = 1.19 mW/g; SAR(10 g) = 0.824 mW/g

Maximum value of SAR (measured) = 1.28 mW/g
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4.9 GSM850-RightHandSide-Cheek-High-BYD
Date/Time: 2008-5-4 13:25:15
Test Laboratory: SGS-GSM
GSM850-RightHandSide-Cheek-High-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3

Medium: HSL850-Head Medium parameters used: f = 848.8 MHz; ¢ =0.918 mho/m; e.=42.6; p =
1000 kg/m’

Phantom section: Right Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6.15, 6.15, 6.15); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.08 mW/g

Cheek position - High BYD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 14.3 V/m; Power Drift = 0.021 dB

Peak SAR (extrapolated) = 1.30 W/kg

SAR(1 g) = 1.01 mW/g; SAR(10 g) = 0.701 mW/g

Maximum value of SAR (measured) = 1.08 mW/g
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4.10 GSM850-RightHand Side-Cheek-Middle-Coslight
Date/Time: 2008-5-4 15:04:45
Test Laboratory: SGS-GSM
GSM850-RightHandSide-Cheek-Middle-Coslight
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium: HSL850-Head Medium parameters used: f = 836.4 MHz; ¢ =0.905 mho/m; e.=42.8; p =
1000 kg/m’

Phantom section: Right Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(6.15, 6.15, 6.15); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Middle Coslight/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.41 mW/g

Cheek position - Middle Coslight/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 16.3 V/m; Power Drift = 0.023 dB

Peak SAR (extrapolated) = 1.73 W/kg

SAR(1 g) = 1.32 mW/g; SAR(10 g) = 0.913 mW/g

Maximum value of SAR (measured) = 1.41 mW/g
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4.11 GSM850-Body-Worn -Low-BYD
Date/Time: 2008-4-29 10:02:07
Test Laboratory: SGS-GSM
GSMB850-Body-Worn-Low-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3

Medium: HSL 850_Body Medium parameters used: f = 824.2 MHz; o = 0.964 mho/m; ¢:=53.2; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.81, 5.81, 5.81); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low BYD/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.926 mW/g

Body Worn - Low BYD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 18.8 VV/m; Power Drift = -0.010 dB

Peak SAR (extrapolated) = 1.14 W/kg

SAR(1 g) = 0.863 mW/g; SAR(10 g) = 0.616 mW/g

Maximum value of SAR (measured) = 0.910 mW/g
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4.12 GSM850-Body-Worn -Middle-BYD
Date/Time: 2008-4-29 11:07:39
Test Laboratory: SGS-GSM
GSM850-Body-Worn-Middle-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium: HSL 850_Body Medium parameters used: f = 836.4 MHz; o =0.98 mho/m; ¢.=53.1; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.81, 5.81, 5.81); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle BYD/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.774 mW/g

Body Worn - Middle BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 17.2 VV/m; Power Drift = 0.002 dB

Peak SAR (extrapolated) = 0.959 W/kg

SAR(1 g) = 0.721 mW/g; SAR(10 g) = 0.515 mW/g

Maximum value of SAR (measured) = 0.763 mW/g
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4.13 GSM850-Body-Worn -High-BYD
Date/Time: 2008-4-29 14:18:22
Test Laboratory: SGS-GSM
GSM850-Body-Worn-High-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3

Medium: HSL 850_Body Medium parameters used: f = 848.8 MHz; o =0.994 mho/m; ¢:=53.1; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.81, 5.81, 5.81); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - High BYD/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.555 mW/g

Body Worn - High BYD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 14.2 VV/m; Power Drift = 0.033 dB

Peak SAR (extrapolated) = 0.699 W/kg

SAR(1 g) = 0.522 mW/g; SAR(10 g) = 0.372 mW/g

Maximum value of SAR (measured) = 0.554 mW/g
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4.14 GSM850-Body-Worn -Low-Coslight
Date/Time: 2008-4-29 13:05:27
Test Laboratory: SGS-GSM
GSM850-Body-Worn-Low-Coslight
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3

Medium: HSL 850_Body Medium parameters used: f = 824.2 MHz; o = 0.964 mho/m; ¢:=53.2; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.81, 5.81, 5.81); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low Coslight/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.888 mW/g

Body Worn - Low Coslight/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 17.9 V/m; Power Drift = -0.046 dB

Peak SAR (extrapolated) = 1.09 W/kg

SAR(1 g) = 0.830 mW/g; SAR(10 g) = 0.595 mW/g

Maximum value of SAR (measured) = 0.872 mW/g
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4.15 PCS1900-LeftHandSide-Cheek-Middle-BYD
Date/Time: 2008-4-30 9:56:17
Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Cheek-Middle-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3

Medium: HSL1900_Head Medium parameters used: f = 1880 MHz; o = 1.4 mho/m; = 39; p = 1000
kg/m’®

Phantom section: Left Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Middle BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.850 mW/g

Cheek position - Middle BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 6.45 V/m; Power Drift = 0.038 dB

Peak SAR (extrapolated) = 1.25 W/kg

SAR(1 g) = 0.776 mW/g; SAR(10 g) = 0.456 mW/g

Maximum value of SAR (measured) = 0.843 mW/g
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4.16 PCS1900-LeftHandSide-Tilt-Middle-BYD
Date/Time: 2008-4-30 10:47:52
Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Tilt-Middle-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3

Medium: HSL1900_Head Medium parameters used: f = 1880 MHz; o = 1.4 mho/m; = 39; p = 1000
kg/m’®

Phantom section: Left Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Middle BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.182 mW/g

Tilt position - Middle BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 9.54 V/m; Power Drift = 0.042 dB

Peak SAR (extrapolated) = 0.260 W/kg

SAR(1 g) = 0.166 mW/g; SAR(10 g) = 0.104 mW/g

Maximum value of SAR (measured) = 0.180 mW/g
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4.17 PCS1900-LeftHandSide-Cheek-Low-BYD
Date/Time: 2008-4-30 9:29:07
Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Cheek-Low-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3

Medium: HSL1900 Head Medium parameters used: f = 1850.2 MHz; o = 1.37 mho/m; &:=39.1; p =
1000 kg/m’

Phantom section: Left Section



Order No: GSM10933828-1
Date: July. 25, 2008
Page: 46 of 124
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.864 mW/g

Cheek position - Low BYD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 7.24 VV/m; Power Drift = -0.017 dB

Peak SAR (extrapolated) = 1.28 W/kg

SAR(1 g) = 0.789 mW/g; SAR(10 g) = 0.466 mW/g

Maximum value of SAR (measured) = 0.856 mW/g
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4.18 PCS1900-LeftHandSide-Cheek-High-BYD
Date/Time: 2008-4-30 10:22:14
Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Cheek-High-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3

Medium: HSL1900 Head Medium parameters used: f = 1909.8 MHz; o = 1.43 mho/m; &:=38.9; p =
1000 kg/m’

Phantom section: Left Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.656 mW/g

Cheek position - High BYD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 5.59 V/m; Power Drift = 0.006 dB

Peak SAR (extrapolated) = 0.961 W/kg

SAR(1 g) = 0.595 mW/g; SAR(10 g) = 0.349 mW/g

Maximum value of SAR (measured) = 0.649 mW/g
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4.19 PCS1900-LeftHandSide-Cheek-Low-Coslight
Date/Time: 2008-4-30 11:23:23
Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Cheek-Low-Coslight
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3

Medium: HSL1900 Head Medium parameters used: f = 1850.2 MHz; o = 1.37 mho/m; &:=39.1; p =
1000 kg/m’

Phantom section: Left Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low Coslight/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.842 mW/g

Cheek position - Low Coslight/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 7.10 V/m; Power Drift = 0.068 dB

Peak SAR (extrapolated) = 1.28 W/kg

SAR(1 g) = 0.782 mW/g; SAR(10 g) = 0.463 mW/g

Maximum value of SAR (measured) = 0.846 mW/g
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4.20 PCS1900-RightHandSide-Cheek-Middle-BYD
Date/Time: 2008-4-30 13:53:32
Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Cheek-Middle-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3

Medium: HSL1900_Head Medium parameters used: f = 1880 MHz; o = 1.4 mho/m; = 39; p = 1000
kg/m’®

Phantom section: Right Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Middle BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.43 mW/g

Cheek position - Middle BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 6.50 V/m; Power Drift = 0.087 dB

Peak SAR (extrapolated) = 2.08 W/kg

SAR(1 g) = 1.22 mW/g; SAR(10 g) = 0.674 mW/g

Maximum value of SAR (measured) = 1.36 mW/g



Order No: GSM10933828-1
Date: July. 25, 2008
Page: 53 of 124

dB
— 0.000

—-3.66

-7.32

-11.0

14.6 iy

-18.3

0dB =1.36mW/g

4.21 PCS1900-RightHandSide-Tilt-Middle-BYD
Date/Time: 2008-4-30 15:11:26
Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Tilt-Middle-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3

Medium: HSL1900_Head Medium parameters used: f = 1880 MHz; o = 1.4 mho/m; = 39; p = 1000
kg/m’®

Phantom section: Right Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Middle BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.253 mW/g

Tilt position - Middle BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 8.69 V/m; Power Drift = -0.069 dB

Peak SAR (extrapolated) = 0.354 W/kg

SAR(1 g) = 0.224 mW/g; SAR(10 g) = 0.132 mW/g

Maximum value of SAR (measured) = 0.245 mW/g
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4.22 PCS1900-RightHandSide-Cheek-Low-BYD
Date/Time: 2008-4-30 12:49:13
Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Cheek-Low-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3

Medium: HSL1900 Head Medium parameters used: f = 1850.2 MHz; o = 1.37 mho/m; &:=39.1; p =
1000 kg/m’

Phantom section: Right Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.52 mW/g

Cheek position - Low BYD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 6.68 VV/m; Power Drift = -0.111 dB

Peak SAR (extrapolated) = 2.24 W/kg

SAR(1 g) = 1.29 mW/g; SAR(10 g) = 0.700 mW/g

Maximum value of SAR (measured) = 1.45 mW/g
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4.23 PCS1900-RightHandSide-Cheek-High-BYD
Date/Time: 2008-4-30 13:27:35
Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Cheek-High-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3

Medium: HSL1900 Head Medium parameters used: f = 1909.8 MHz; o = 1.43 mho/m; &:=38.9; p =
1000 kg/m’

Phantom section: Right Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High BYD/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.03 mW/g

Cheek position - High BYD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 5.45 V/m; Power Drift = -0.084 dB

Peak SAR (extrapolated) = 1.53 W/kg

SAR(1 g) = 0.896 mW/g; SAR(10 g) = 0.492 mW/g

Maximum value of SAR (measured) = 0.998 mW/g
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4.24 PCS1900-RightHandSide-Cheek-Low-Coslight
Date/Time: 2008-4-30 16:10:00
Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Cheek-Low-Coslight
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3

Medium: HSL1900 Head Medium parameters used: f = 1850.2 MHz; o = 1.37 mho/m; &:=39.1; p =
1000 kg/m’

Phantom section: Right Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low Coslight/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.41 mW/g

Cheek position - Low Coslight/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 7.86 V/m; Power Drift = 0.047 dB

Peak SAR (extrapolated) = 2.08 W/kg

SAR(1 g) = 1.2 mW/g; SAR(10 g) = 0.657 mW/g

Maximum value of SAR (measured) = 1.36 mW/g
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4.25 PCS1900-Body-Worn -Low-BYD
Date/Time: 2008-5-4 10:15:41
Test Laboratory: SGS-GSM
PCS1900-Body-Worn-Low-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3

Medium: HSL1900_Body Medium parameters used: f = 1850.2 MHz; ¢ = 1.51 mho/m; ¢:=519; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low BYD/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.411 mW/g

Body Worn - Low BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 7.35 V/m; Power Drift = 0.044 dB

Peak SAR (extrapolated) = 0.632 W/kg

SAR(1 g) = 0.364 mW/g; SAR(10 g) = 0.208 mW/g

Maximum value of SAR (measured) = 0.398 mW/g
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4.26 PCS1900-Body-Worn -Middle-BYD
Date/Time: 2008-5-4 10:37:03
Test Laboratory: SGS-GSM
PCS1900-Body-Worn-Middle-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3

Medium: HSL1900_Body Medium parameters used: f = 1880 MHz; o = 1.54 mho/m; e.=51.7; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle BYD/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.484 mW/g

Body Worn - Middle BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 8.95 V/m; Power Drift = -0.072 dB

Peak SAR (extrapolated) = 0.760 W/kg

SAR(1 g) = 0.427 mW/g; SAR(10 g) = 0.244 mW/g

Maximum value of SAR (measured) = 0.468 mW/g
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4.27 PCS1900-Body-Worn -High-BYD
Date/Time: 2008-5-4 11:00:40
Test Laboratory: SGS-GSM
PCS1900-Body-Worn-High-BYD
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3

Medium: HSL1900_Body Medium parameters used: f = 1909.8 MHz; o = 1.57 mho/m; ¢:=516; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn -High BYD/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.403 mW/g

Body Worn -High BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 8.76 VV/m; Power Drift = -0.065 dB

Peak SAR (extrapolated) = 0.624 W/kg

SAR(1 g) = 0.355 mW/g; SAR(10 g) = 0.202 mW/g

Maximum value of SAR (measured) = 0.386 mW/g
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4.28 PCS1900-Body-Worn -Middle-Coslight
Date/Time: 2008-5-4 9:21:07
Test Laboratory: SGS-GSM
PCS1900-Body-Worn-Middle-Coslight
DUT: GSM10933828; Type: Head; Serial: 01146700000220-2

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3

Medium: HSL1900_Body Medium parameters used: f = 1880 MHz; o = 1.54 mho/m; e.=51.7; p =
1000 kg/m’

Phantom section: Flat Section
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DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.6, 4.6, 4.6); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle Coslight/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.513 mW/g

Body Worn - Middle Coslight/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 9.16 V/m; Power Drift = -0.017 dB

Peak SAR (extrapolated) = 0.807 W/kg

SAR(1 g) = 0.455 mW/g; SAR(10 g) = 0.259 mW/g

Maximum value of SAR (measured) = 0.496 mW/g



Order No: GSM10933828-1
Date: July. 25, 2008
Page: 69 of 124

dB
— 0.000

—-3.42

-b.64

-10.3

-13.7

-17.1

0 dB = 0.496mW/g

Additional Tests

4.29 GSM850-Flat Phantom- Head-Middle-BYD

Date/Time: 2008-7-25 13:56:42
Test Laboratory: SGS-GSM
GSM850-Head-Worn-Mid-BYD-0.5cm
DUT: KJO07AAQ2; Type: Head; Serial: 20080725

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3
Medium: HSL 850_Body Medium parameters used: f = 836.4 MHz; o =0.98 mho/m; ¢.=53.1; p =
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1000 kg/m’
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.81, 5.81, 5.81); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle BYD/Area Scan (81x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.384 mW/g

Body Worn - Middle BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 3.01 V/m; Power Drift = 0.338 dB

Peak SAR (extrapolated) = 0.496 W/kg

SAR(1 g) = 0.361 mW/g; SAR(10 g) = 0.249 mW/g

Maximum value of SAR (measured) = 0.384 mW/g
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dB
— 0.000

—-2.04

-4.08

-b.12

-8.16

-10.2

0dB = 0.384mW/g

4.30 GSM850- Flat Phantom- Head -Low- BYD
Date/Time: 2008-7-25 14:20:37
Test Laboratory: SGS-GSM
GSM850-Head-Worn-Low-BYD-0.5cm
DUT: KJO07AAQ2; Type: Head; Serial: 20080725

Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3

Medium: HSL 850_Body Medium parameters used: f = 824.2 MHz; ¢ = 0.964 mho/m; ¢:=53.2; p =
1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(5.81, 5.81, 5.81); Calibrated: 2008-1-18
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- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low BYD/Area Scan (81x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.380 mW/g

Body Worn - Low BYD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 3.13 V/m; Power Drift = 0.127 dB

Peak SAR (extrapolated) = 0.496 W/kg

SAR(1 g) = 0.360 mW/g; SAR(10 g) = 0.248 mW/g

Maximum value of SAR (measured) = 0.384 mW/g

dB
— 0.000

— -2.06

-4.12

-b.18

-8.24

-10.3

0dB = 0.384mW/g
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4.31 GSM850- Flat Phantom- Head -High- BYD

Date/Time: 2008-7-25 14:43:30
Test Laboratory: SGS-GSM
GSM850-Head-Worn-High-BYD-0.5cm
DUT: KJO07AAQ2; Type: Head; Serial: 20080725

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3

Medium: HSL 850_Body Medium parameters used: f = 848.8 MHz; o =0.994 mho/m; ¢:=53.1; p =
1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.81, 5.81, 5.81); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - High BYD/Area Scan (81x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.441 mW/g

Body Worn - High BYD/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 3.21 VV/m; Power Drift = 0.231 dB

Peak SAR (extrapolated) = 0.583 W/kg

SAR(1 g) = 0.419 mW/g; SAR(10 g) = 0.287 mW/g

Maximum value of SAR (measured) = 0.448 mW/g
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dB
— 0.000

— -2.08

-4.16

-b.24

-8.32

-10.4

0 dB = 0.448mW/g

4.32 GSM850- Flat Phantom- Head -High-Coslight
Date/Time: 2008-7-25 15:10:51
Test Laboratory: SGS-GSM
GSMB850-Head-Worn-High-Cos-0.5cm
DUT: KJO07AAQ2; Type: Head; Serial: 20080725

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3

Medium: HSL 850_Body Medium parameters used: f = 848.8 MHz; o =0.994 mho/m; ¢:=53.1; p =
1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(5.81, 5.81, 5.81); Calibrated: 2008-1-18
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- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - High Coslight/Area Scan (81x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.433 mW/g

Body Worn - High Coslight/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 3.62 VV/m; Power Drift = 0.183 dB

Peak SAR (extrapolated) = 0.562 W/kg

SAR(1 g) = 0.406 mW/g; SAR(10 g) = 0.278 mW/g

Maximum value of SAR (measured) = 0.434 mW/g

dB
— 0.000

— -2.06

-4.12

-b.18

-8.24

-10.3

0 dB = 0.434mW/g
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4.33 PCS1900- Flat Phantom- Head -Middle- BYD

Date/Time: 2008-7-24 15:51:40
Test Laboratory: SGS-GSM
PCS1900-Head-Worn-Mid-BYD-0.5cm
DUT: KJO07AAQ2; Type: Head; Serial: 20080725

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3

Medium: 1900-Head Medium parameters used: f = 1880 MHz; ¢ = 1.37 mho/m; e=41.8; o = 1000
kg/m’®

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle BYD/Area Scan (81x131x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.400 mW/g

Body Worn - Middle BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 3.38 VV/m; Power Drift = -0.046 dB

Peak SAR (extrapolated) = 0.588 W/kg

SAR(1 g) = 0.341 mW/g; SAR(10 g) = 0.186 mW/g

Maximum value of SAR (measured) = 0.381 mW/g
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dB
— 0.000

—-3.76

-7.h2

-11.3

-15.0

-18.8

0dB =0.381mW/g

4.34 PCS1900- Flat Phantom- Head -Low- BYD
Date/Time: 2008-7-24 16:19:30
Test Laboratory: SGS-GSM
PCS1900-Head-Worn-Low-BYD-0.5cm
DUT: KJO07AAQ2; Type: Head; Serial: 20080725

Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3

Medium: 1900-Head Medium parameters used: f = 1850.2 MHz; ¢ = 1.34 mho/m; & .=41.5; o = 1000
kg/m’®

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV 3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18
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- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low BYD/Area Scan (81x131x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.531 mW/g

Body Worn - Low BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 3.25 VV/m; Power Drift = 0.056 dB

Peak SAR (extrapolated) = 0.772 W/kg

SAR(1 g) = 0.450 mW/g; SAR(10 g) = 0.248 mW/g

Maximum value of SAR (measured) = 0.506 mW/g

dB
— 0.000

—-3.78

-7.b6

-11.3

-15.1

-18.9

0 dB = 0.506mW/g



Order No: GSM10933828-1
Date: July. 25, 2008
Page: 79 of 124
4.35 PCS1900- Flat Phantom- Head -High- BYD

Date/Time: 2008-7-24 16:47:13
Test Laboratory: SGS-GSM
PCS1900-Head-Worn-High-BYD-0.5cm
DUT: KJO07AAQ2; Type: Head; Serial: 20080725

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3

Medium: 1900-Head Medium parameters used: f = 1909.8 MHz; ¢ = 1.39 mho/m; &.=41.1; o = 1000
kg/m’®

Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn -High BYD/Area Scan (81x131x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.294 mW/g

Body Worn -High BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 3.37 V/m; Power Drift = 0.182 dB

Peak SAR (extrapolated) = 0.451 W/kg

SAR(1 g) = 0.255 mW/g; SAR(10 g) = 0.138 mW/g

Maximum value of SAR (measured) = 0.285 mW/g
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dB
— 0.000

—-3.98

-7.96

-11.4

-15.9

-19.9

0 dB = 0.285mW/g

4.36 PCS1900- Flat Phantom- Head -Low-Coslight
Date/Time: 2008-7-24 17:20:15
Test Laboratory: SGS-GSM
PCS1900-Head-Worn-Low-Cos-0.5cm
DUT: KJO07AAQ2; Type: Head; Serial: 20080725

Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3

Medium: 1900-Head Medium parameters used: f = 1850.2 MHz; ¢ = 1.34 mho/m; & .=41.5; o = 1000
kg/m’®

Phantom section: Flat Section

DASY4 Configuration:
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- Probe: ES3DV3 - SN3088; ConvF(4.84, 4.84, 4.84); Calibrated: 2008-1-18

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2007-11-19

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low Coslight/Area Scan (81x131x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.566 mW/g

Body Worn - Low Coslight/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 2.24 VV/m; Power Drift = 0.328 dB

Peak SAR (extrapolated) = 0.854 W/kg

SAR(1 g) = 0.494 mW/g; SAR(10 g) = 0.270 mW/g

Maximum value of SAR (measured) = 0.537 mW/g

dB
— 0.000

— -3.68

-7.36

-11.0

-14.7

-18.4

0dB =0.537mWI/g
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Appendix

1. Photographs of Test Setup

Fig.2 Photograph of the Tissue Simulant
Fluid Liquid depth 15cm for
Left-Head Side

&

T
! s .#
o= 2

Fig.3 Photograph of the Tissue Simulant
Liquid depth 15cm for Body-Worn
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5 15 cm
2 Cm "
‘_
Fig.4 Photograph of the Tissue Simulant Fig.5 Photograph of the Tissue Simulant
Fluid Liquid depth 15cm for Liquid depth 15cm for Body-Worn

Right-Head Side

Fig.6 Photograph of the Left Hand Side Cheek status

It 15"

Fig.7 Photograph of the Left Hand Side Tilt status
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Fig.8 Photograph of the Right Hand Side Cheek status

Fig.9 Photograph of the Right Hand Side Tilt status

E-“qlil_'ll

Fig.10 Photograph of the BodyWorn status
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0.5cm between
0.5 cm between

ERP and Flat Phantom

DUT Lower edge

and Flat Phantom

Fig.11 Photograph of the Flat Phantom status



2. Photographs of the EUT
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3. Photographs of the battery

Fig. 14 Battery For CAB2001010C1

Fig. 15 Battery For CAB2001010C2
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4. Photograph of the charger and Headset

Fig.16 Charger Figl7 Headset
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Calibration Laboratory of
Schmid & Partner

Engineering AG
Zeuphaiastrasas 43, B0 Zurch, Switkardand

Schwelzarischer Kallbrigrdienst
Sarvice sulsse 0 étalonnags
Sirvizio svizzero di taratura
Swiss Calibration Senvice

Ancredied by the Swiss Aocreditalion Service {SA5) Aceredilation No.: SCS 108
The Swiss fccreditation Service is one of the signatories 1o the EA
Multilateral Agreement for the recognibon of calibration cerificates

Glossary:

TSL fizsue simulating liquid

MORM:, v,z sensitivity in free space

ConF sensitivity in TSL f NORMx,y,z

oCcP diode compressicon point

Polarization g p rotation around probe axis

Polarization % 4 rotation around an axis that is in the plane normal to probe axis (at

measurement center), i.e., # = 0 is normal to probe axis

Calibration is Performed According to the Following Standards:

a) IEEE Std 1528-2003, "IEEE Recommended Practice for Determining the Peak Spatial-
Averaged Speclific Absorption Rate (SAR) in the Human Head from Wireless
Communications Devices: Measurement Techniques®, December 2003

b) IEC 62209-1, “Procedure to measure the Specific Absorption Rate (SAR) for hand-held
devices used in close proximity to the ear (frequency range of 300 MHz to 3 GHz)",
Fabruary 2005

Methods Applied and Interpretation of Parameters:
= NORMx,y,z: Assessed for E-field polarization & = 0 {f = 900 MHz in TEM-cell; f= 1800 MHz:
R22 waveguide). NORMx v,z are only intermediate values, |.e., the uncertainties of
MORMx v,z does not effect the E*-figld uncertainty inside TSL (see below ConvF).
s NORM(fhxy.z = NORMx,y.z * frequency_response (see Frequency Response Chart). This
linearization is implemented in DASY4 =oftware versions later than 4.2. The uncertainty of
the frequency response is included in the stated uncertainty of ConviE.

s DCPxy.z: DCP are numerical linearization parameters assessed based on the data of
power sweep (no uncertainty required). DCP does not depend on frequency nor media.

= ConvF and Boundary Effect Parameters: Assessed in flat phantom using E-field {or
Temperature Transfer Standard for f = BO0 MHz) and inside waveguide using analytical field
distributions based on power measurements for = 800 MHz. The same sefups are used for
assessment of the parametars applied for boundary compensation (alpha, depth) of which
typical uncertainty values are given. These parameters are used in DASY4 software to
improve probe accuracy close to the boundary. The sensitivity in TSL corresponds to
MNORMz .z * ConvF whereby the uncertainty corresponds to that given for ComvF. A
frequency dependent ConvF is used in DASY varsion 4 4 and higher which allows extending
the validity from + 50 MHz to £ 100 MHz.

«  Sphercal isotropy (3D deviation from isotropy): in a field of low gradients realized using a
flat phantom exposed by a patch antenna.

» Sensor Offsef: The sensar offset comesponds to the offset of virtual measurement center
from the probe tip (on probe axis). Mo tolerance raguired.

Corfificate Mo; ES3-3088_JanlE Page 2 of
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ES3DV3 SN:3088 January 18, 2008

Probe ES3DV3

SN:3088

Manufactured: July 20, 2005
Last calibrated: December 12, 2006
Recalibrated: January 18, 2008

Calibrated for DASY Systems

{Mote: non-compatible with DASY2 system!)

Cerlificale Mo: E53-3088_Janld Page 3of B



Order No: GSM10933828-1
Date: July. 25, 2008
Page: 92 of 124

ES3DV3 SN:3088 January 18, 2008

DASY - Parameters of Probe: ES3DV3 SN:3088

Sensitivity in Free Space” Diode Compression®
NormX 1.31£100%  uVAVImY DCP X 92 mV
NormY 1.26 £10.1%  pVAVImY DCP Y 93 mV
MormZ 1.24 2 10.0% pVAVIM)Y DCPZ 93 mv/

Sensitivity in Tissue Simulating Liguid {Conversion Factors)

Please see Page B.

Boundary Effect
TSL 900 MHz Typical SAR gradient: 5% per mm
Sensor Center i Phanfom Surfece Distance 30mm 4.0 mm
SAR,, [%6] Without Correction Adgarithm 110 6.8
SARy, [3] With Corection Algorithm 0.9 0.4
T5L 1750 MHz Typical SAR gradient: 10 % per mm
Sensor Cenler to Phantom Surface Distance 3.0 mm 4,0 mm
SRRy, (Y] Without Gorrection Algorithm 9.6 5.1
SAR, [¥] With Sorrection Algorithom 0.f 0.9
Sensor Offset
Praba Tip to Sansor Cenler 2.0 mm

The reported uncertainty of measurement is stated as the standard uncertainty of
measurement multiplied by the coverage factor k=2, which for a normal distribution
corresponds to a coverage probability of approximately 35%.

* The uncertainies of Mamx, Y, Z do not affect the E*-fieid unceriainty nsda TSL {saa Fage &),
B b ursarical Hinesarization parssmelar: unsarisinty' nol requinsd.

Carifizate Mo: ES3-3088 _Jand8 Page 4 of B
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ES3DV3I SN:3088 January 18, 2008

Frequency Response of E-Field
{TEM-Cell:ifi110 EXX, Waveguide: R22)

<k
k3

&

Frequency respanse (normalized)
o = =) =] =
o - oo in] o
3 | [ |
i (

=
&

1000 1500 2000 2500 00
T [MHz]

—8—TEM —@—R22

Uncestainty of Frequency Response of E-field: £ 6.3% (k=2)

Cerificate Mo: ES3-3088_Jan0B Page 6 of &
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ES3DV3 5N:3088 January 18, 2008

Receiving Pattern (¢), 3 = 0°

| f= 600 MHz, TEM ifi110E30( f= 1800 MHz, WG R22

—o—30 MHz |

—a— 100 MHz
[ —o— G0 MHz
[ | == 1800 MHz
[ | |—a—2500 MHz |

/] & 120 180 240 300 0

Uncertainty of Axial Isotropy Assessment: + 0.5% (k=2)

Cedificate No: ES3-3088_Jan0B Page Gal 8
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ES3DV3 SN:3088 January 18, 2008

Dynamic Range f(SAR}..q4)
(Waveguide R22, f = 1800 MHz)

Input Signal [uV]

SAR [mWiem®]

Uncartainty of Linearity Assessment: & 0,6% (k=2)

Cartdficate Mo: ES3-3088 Jan0d Page Tol 8
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ES3DV3 SN:3088 January 18, 2008

Conversion Factor Assessment

{ = 900 MHz, WGLS R3 (head) f = 1750 MHz, WGLS R22 (head) |
dﬂ T T T T I T T T 300 T

3-5.
30+
25 7
20 |

15 -

SAR[mWIcm] | W

z[mim]

—@— Analyticel —o— Measwameants | | |+.ﬂnahrt|l;al —0—Maaauramaﬂ5| ‘

f[MHz] Valldity [hHz]" TSL  Permittivity Conductivity  Alpha  Depth  ConvF Uncertainty

o900 £ 50/:100 Head 41.5+5% 0.87 +5% 090 123 6.15 & 11.0% (k=2)
1760 +50/ =100 Head 40.1+5% 137 £5% 083 118 5.04 +11.0% (k=2)
1950 +50/%100 Head 40.0+5% 140£5% 073 135 4.84 £ 11.0% (k=2)
2450 501 £ 100 Head 39.2+5% 1.80%5% 070 138 453 £ 11.8% (k=2)

a0d 50/ £ 108 Body 55.0+5% 1.05+5% 085 114 581 *11.0% (k=2)
1750 50/ 1100 Body 53.4:5% 1.49:5% 080 ar 482 = 11.0% (k=2)
1950 +£50/2100 ° Body 53.325% 1.52+5% 084 123 460 £ 11.0% (k=2)

2450 +50/+100 Body S52.7+5% 195:5% 084 147 413 £ 11.8% (k=2)

© Tha valldiy of & 108 MHz only applies for DASY vd.4 and highar (see Page 2. The uncertainty is tha RES
of the ConvF uncerainty at callbration frequency and the uncertainty for the Indicated frequency band,

Carlilicate Ma: ES3-3088_Jana Page 8 of 9
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January 18, 2008

Deviation from Isotropy in HSL*

Error (#, 9), f = 900 MHz

— i
1000 80 B -0.60--0.60 H-0.60-040 8-040-0.20 W-0.20-0.00 |
II‘.'EI:I.III-UEZI B0.20.040 BO040-060 DOEMEED WOS0-1.00 |

Uncertainty of Spherical Isotropy Assessment: £ 2.6% (k=2

Certificate Mo: ES3-3088_kanDE
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Calibration Laboratory of AT aHsg g Sehwsizarischar Kallbriardienst
Schmid & Partner e @ Ll @ Servies suses diétalonnage
Engineering AG TR G VS Servizio svizzera i tarstura
Frughausstrasse 43, B804 Zurich, Swizerland £ jﬁw? ﬂbmﬁ 5  swiss Calibration Service
Titpil

Acoredited by the Swiss Accrediation Service (BAS) Accreditation Me.: SCS 108

The Swiss Accreditation Service is one of the signatories 1o the EA

Musltilataral Agreament for the recognition of calibration certificates

ciem 5G5S = CSTC (MTT) Cartificatn No; DAE3-569_Nov0T
CALIBRATION CERTIFICATE

e =
Obgact DAES - SD 0O DOZ AR - SN: 569
Calibrstion procaduraish QA CALDB.v12 i

Calibration procedure for the data soquisition electrenics (DAE}

Calibrastion dabs; NWEI'I'IW 19. 2':“:'?

Cardition of he calraled ltem [0 Tolerance

This cakbralion cerifcate Jotuments the fraceabiliny i natlonal stendands, which realze lhe physical unils of measuemends (31
The messurements and the uncedtainbies with cantdence prabability &e given on the folcsing pages and ane pan of the cerificaie,

Al calibraions hawe been conductad in [he cioaed Bbortony Tolity: amdronmant temperature (22 + 370 and humidily < 70%.

Calibralion Equipment ugad {METE critical for calraticn

Primary Slandards 0 # Cel Date (Calibrated by, Cerlificste Ma.) Schedulad Calbration
Fluks Procass Calibratar Type 702 | Sh: G295803 04-Cct-07 (Elcal AR, Mo G467) Cra-0n
Madthiey MuBimeter Type 2001 Sk O010270 03-0ut-07 (Elcal AG, Mo §465) ot 08
Secondary Standerds [1sF ] Chack DEte (in house] Scheduled Check
Calibralor Box W11 SE UMIS 006 AE 1004 25-Jun-0T (S2EAG, n house check) In housa check Jun-08
Mame Funation Signature
Calated by Dominigue Steffen Testhir cn H H}liﬂ
Appoved by Fin Bombalt RED Dirnciar 1l 1 ;
g v Sk

Issuad: Mowember 18, 2007
Thira calitstizn cenificeta shall not be reproduced excapt in full wathoul writhen appraval of the borabary.

Certificate Mo: DAES-568 NowOT Pagie 1 of &
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Calibration Laboratory of AN g  Schwsizerischer Halibrierdienst
Schmid & Partner ﬁ C Sarvics sulsse d'@alnnnage
Engineering AG i Saervizio svlzar di tarstura
Zeughausstrasse 43, 5004 Zurich, Swilce dand '-‘;.5“,-';;:\\"\."_‘.\\:‘\ 5‘ Bwiss Calibratlon Service
Maamedited by the Swizs Faderal Ofice of Matoiogy and Accreditation Acoreditation Ke.: SCS 108

The Swiss Accreditalion Sedvies B8 ona of the skgnatories to the EA
Miultilateral Agreemeant for the recognition of calibration certificates

Glossary
DAE data acquisition elzctronics
Connector angle  Information used in DASY system to align probe sensor X to the robot

coordinate system.

Methods Applied and Interpretation of Parameters

s DG Vollage Measurement: Calibration Factor assessed for use in DASY system by
comparisan with a calibrated instrument traceable to national standards. The figure given

corresponds (o the full scale range of the voltmeter in the respective ranga.

+ Conpector angle: The angle of the connector is assessed measuring the angle
mechanically by a ool inserted. Uncertainty is not required.

=+ Tha following parameters as documented in the Appendix contaln technical information as a
re=ult from the performance test and require no uncertainty.

s DC Voltage Measuremant Linearity: Verification of the Linearity at +10% and -10% of
the nominal calibration voltage. Influence of offsel voltage is included in this
measurement.

= Common mode sensitivity: Influence of a positive or negative common mode vollage on
the differential measurement.

s Channel separation: Influence of a voltage on the neighbor channeals not subject to an
input voltage.

= AD Converler Valucs with inputs shorted: Values on the internal AD converter
cormesponding to zero input voltage

= Input Offset Measurement. Output voltage and statistical resulis over a large number of
Zero voltage measuraments.

e [nput Offset Current: Typical value for information; Maximum channel input offset
currant, not considering the input resisiance.

= Input resistance: DAE input resistance at the connector, during intamal auto-zeroing
ardd during measureamernl.

e [ow Battery Alarm Voltage: Typical value for information. Below this voltage, a battery
alarm signal is generated.

«  Power consumplion: Typical vaklue for information. Supply currents in various operating
modes.

Carificate Mo: DAES-568_Navl? Page 2 of §



Order No: GSM10933828-1
Date: July. 25, 2008
Page: 101 of 124

DC Voltage Measurement
AT - Comverler Rasolulion rominal

High Ranga: 1L5B = 1Y, full range = -100..+300 m\y
Lever Rangs: 1LSB = finW . ull range = 1. +3mV
DASY messurarment paramelers: Auto Zero Time: 3 sac; Measuring time: 3 sac
| Calibration Factors X ¥ Z I
High Range 404 7TE+01% (k=2) | 404.352 + 0.1% (k=2) | 404137 £ 0.1% (k=2)
Low Range 304852 4 0.7% (k=2) | 304374 + 0.7% (k=2) | 3.04290 £ 0.T% (k=2

Connector Angla

| Gonnector Angle to be used in DASY system 2B5o+1°

Certificzte No: DAEI-569 Newd7 Page 3ol §
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Appendix
1. DC Voltage Linearity

High Range Input {uV) Reading (pV) Error {35}
Channel X + Injpat 200000 199900 4 0.1k
Channel X + Inpurt 20000 20003,70 0.0z
Channel X = Input 20000 =19300.40 =0
Channel Y + Inipurt 200000 1999498 0.00
Channel Y + Input 200 200N, B 000 :
Channal ¥ - Input 20000 205203.76 0.02
Channel Z = Input 200000 1995900, 7 0.00
Channel Z + Input 20000 19809.91 _U-'Dﬂ
ChannelZ - Input 20000 20001.93 0.01
Low Rangs gt (V) Reading (1¥) Error (%)
Channel X + Input 2000 2000 0.00
Channel X + Input 200 14001 .08
Channel X - Input 200 -200.13 0.06
Channel ¥ + input 2000 2000 0,00
Channel ¥ + Input 200 198.90 -0.65
Channel ¥ - Input 200 =200.33 0.17
Chennel £ + Input 2000 2000 0.00
Channel Z + Imput 200 188.87 -0.56
Channel Z - Input 200 20087 0.48

2. Common mode sensitivity
DASY measurement parameters: Auto Zeno Time: 3 s2c; Measuring time: 3 sec

Comumon mode High Range Low Range
Input Voltage (mv) Average Reading (uv) Average Reading (uv)
Channel X 200 -5.51 -5.11
=200 214 515
Channel ¥ ] T3R8 724
- 200 -B.13 =£.74
Charmwel Z 2040 541 5,65
« 20 4860 415

3. Channel separation
DASY messuremert parameters: Auto Zero Time: 3 sec; Measuring time: 3 sec

Input Voltage {mV) | Channel X (uV) | Channel ¥ [pV) Channel Z (5V)

Channel X 200 . 1.82 0.87
Chanmel ¥ 200 .44 - b Bl
Channel Z 200 .57 0,43

Cedificate No: DAES-568_ Now(?T Page 4.of &
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4, AD-Converter Values with inputs shorted
DASY measurement parameters: Aute Zero Time: 5 sec. Measuring time: 3 sec

High Range (LSB) Low Range (LSB)
Channel X 163485 15475
Charnrel ¥ 15747 1GE4T
Channel Z 16314 16212

5. Input Offset Measurement
DASY measurement parametars: Auda Fam Tima: 3 sac; Measuring fime: 3 ses

Input 100
Avarage (p\) rain. Offaet (V) | max. Offset (pV) . ?:Hm
Channel ¥ 4102 156 1.22 0.3z
Channel ¥ 052 -1.53 DAS 0.30
Channel £ 088 -2.69 <014 035
6. Input Offset Current
Nominal Inpul circuilny affsed carrend onall channels. <2508
7. Input Resistance
Zeroing (MOhm) Measuring {MOhm)
Channel X 12006 1983
Channel ¥ 02006 203.2
Channel Z 02004 2048
8. Low Battery Alarm Voltage (verifiad during pre test)
Typical values Alarm Level (VIC)
Supply (+ Vee) o +79
Supply (- Viee) 76
9. Power Consumption (verfied curing pre test)
Typical values % Switched off (mA) | Stand by (mA) | Transmitting (ma)
Supply [+ Vec) +{.0 +h +14
Supply {- Voo 0.0 & =}

Cerificate No: DAE3-5659 NovOT Page Saf 5
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Schmid & Partner
Engineering AG

Esughaussirasse 43, P08 Zurbch, Iwiteariand

Accedited by the Swiss Accrediaton Sanace (5AS)

.
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The Swiss Accreditation Service is one of the signatories to the EA
Multiiataral Agreamend for the recoegnition of calibration certificates

Calbration procaduna(s)

Galbration datec

Calisratcn Equipment used (METE crieal for calibration)

Order No: GSM10933828-1

Date: July. 25, 2008

Page: 105 of 124

Schweizerischer Kalibrierdienst
Service suisss d'dalonnage
Sarvieio svizzero di laraturs
Seigs Calibration Service

Conciton i e caovted men i TGMBEAROD R UL M R SRR

This caltbration certficste dooumants the raceabiity o netonzl skedands, wisch realos te plngsicsl unids of messaements (318,
The measuremarss and the wnserlsEnlies with configence prebabdity are given on e folowany pages and are pert of he cermicate,

il cabrationes hawe bren concuched in the closed lAnosadory falty: enrcnment femperadure (22 2 37 and humidity < T1%.

This celibradion certibicate slall nol ba reproduced sscepl n fd without witten aapoval of e labomtony,

Primary Standards cae Cal Date [Calbraled by, Cestificate ho.| Scheduled Calib-ation
Powsar mater FPM-d4478 GRATATH H-0e-07 (METAS, Mo, M T0O0T3A) Chr-08
Pssgr singor P £4814 UgaTagered 04-Det-07 (METAS, Mo, 217-00736) Ohx-08
Rueference 30 4B Abenuaor Sh- 0BG [20g) OT-Aug-0T (METAS, No 21T00718) Awg-08
Haference W) B Alenuator SM: BOaT | 10r) O Ffng-Ll7 {METAS, N 2174007 18) Aug-UE
Raference Probe ETI0NWE (HF) SH 1507 26-0ct07 {(SPEAG, No. ET3-1807_QOcs]T] Ort-DA
OaE4 5H &1 H-Jan-07 [SPEAG, No, DAEA-GI_JandT) 08
Enoondary Stondards 10 # Chod Dale [in hauss)

Foweer sensor HP 84814, [ MvaroEza T 18-01-03 (SPEAG, In house chedk Ouk0T)

RF generator RE&S SMT-06 T00CKIE Aepuig=44 (SPEAE, m house chack Oo-lr)

Metwark Anatyrer HP E7E3E USITIS0EA6 S4206  18-0ct01 (EPEAG, in house ched: Qci07)
Calibrabed by:

Approved byt

Cartificate Mo: DH00V2-184 DecO?
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Calibration Laboratory of

Sehvwpdeanachar Kalibriardianse

Schimid & Partner Barvics sulase diitalarnage
Engineering AG Servizio svizzaro di l@ratara

Zaughausstrasse 43, B4 Swrich, Switzes|and Swiss Calibration Service

Accrechac by the Swiss Accredtation Sandce (SAS) Accreditstion No.: SC35 108

The Swiss Accreditation Servics is one of the signatorias to the EA
Mukilateral Agreement for the recognition of calibration cartficates

Glossary:

TEL tissue simulating liquid

ConvF sansitivity in TSL/ MORM x.y.2
A not applicable or not measurad

Calibration is Performed According to the Following Standards:

a) IEEE 5id 1528-2003, Y[EEE Recommended Prastice for Determining the Peak Spatial-
Averaged Specific Absorption Rate (SAR) in the Human Head from Wirgless
Communications Devices: Measurement Techniques®, December 2003

by IEC 62208-1, "Procedure to measurs the Specific Absorption Rate (SAR) for hand-held
devices used in close praximity to the ear (frequency range of 300 MHz to 3 GHz)", February
2005

&) Federal Communications Commission Office of Engineering & Technelegy (FCC OET),
“Evaluating Compliance with FOC Guidelines for Human Exposure to Radiofrequancy
Electromagnetic Fields; Additional Information for Evaluating Compliance of Mobile and
Peortable Devices with FCC Limits for Human Exposure to Radiofrequency Emissions”,
Supplement C [Edition 071-01) to Bulletin 65

Additional Documentation:
d) DASY4 System Handbook

Methods Applied and Interpretation of Parameters:
o Measurement Gondifions: Further detalls are available from the Vallidation Report at the end
of the certificate. All figures stated in the cerdificate are valid at the fraquency indicated.

= Antenna Paramelers with TSL: The dipole is mounted with the spacer to position its feed
paint exactly below the center marking of the flat phantom section, with the arms oriented
parallel to the body axis.

¢ Fead Point iImpedance and Relfurn Loss: Thess parameters are measurad with the dipole
positioned under the liquid filled phantom. The impedance stated is transformed from the
measurement &t the SMA connector to the feed point. The Retum Loss ensures low
reflected powear, No uncerainty reguired.

» FElectrical Delay: One-way delay between the SMA connector and the antenna feed point. No
uncertainty required.

=  SAR measured: SAR measured at the stated antenna input power

= SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector,

«  SAR for nominal TS5L parameters: The maasured TSL parameters are used to calculate the
novminal SAR resull.

Certificate No: DS00V2-184  Decl? Fage 2 of 8




Measurement Conditions

DASY systern configuration, as far as nof given on page 1.
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DASY Version DaSY4 W47
Extrapalation Advanced Extrapolation
Phartom hadudar Flat Phantom V4.3
Distance Dipole Canter - TSL 15 mm with Spacer
Zoom Scan Resoluticn dw, dy, dz =6 mm
Fraguency SO0 MHz = 1 MH7
Head TSL parametears
The ‘ollowing sarameters and calculsticns ware apslisd
Temperaiure Permittivity Enrduclivil;r
Hominal Head TSL parameters 220°C H"E 0.97 mho/m
Measurad Hoad TSL parameters (22020.2)°C 42526% .98 mhofm £ 8 %
Head TSL temperature during test (22.110:2)°C - —
SAR result with Head TSL
SAR averaged over 1 em® (1 g) of Head TSL Conddion
SAR measured 250 mW input power 2TimWig
SAR normaized nonmadized o 1w 10.9 W g
SAR for naminal Head TSL parameters ' nommalized o 1% 11.0 e g £ 170 % (k=2)
SAR averaged over 10 om?® {10 g) of Head TSL condition
SAR meazured 250 mW inpul power 175mW g
SAR normalizad nommalized o 1W TOD MW g
S5AR for nominal Head TSL parametars ' nommalized o 1W 705 mAW fg £ 16.5 % (k=2)

! Comection o momingd TSL parametars according to d), chapter "5AR Senativitiag”

Certificate Mo DBONVE-184_Dec(F
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Body TSL parametars
The ‘ollowirg sarameters and caloulstions wene apolied
Temperature Parmittivity Conduetivity

Heminal Body TSL parameters. 20'C 55.0 1.05 mhoim

Measured Body TSL paramalers {(22.020.2)°C 5424 8% 1.06 mhoim =6 5%

Body TSL temperature during test (226x02)°C — -
SAR result with Body TSL

SAR averaged over 1 cm’ (1 g} of Body T5L Conditian

S8R measurad ZE0 MYV Input power 290 mWig

EAR normalized normalized o 1WW MEmWig

BAR for nominal Bady T3 parameters narmalized ko 1W 11.4 mW fg £17.0 % (k=2)

SAR aversged aver 10 cm? (10 g) of Body TSL condition

SAR measured 250 ¥ inpul power 18T mWig

SAR rormalized narmalized o 1V TAEmW /g

SAR for nominal Body TSL paramelars © normalized o 1W 7.40 mW fg £ 16.5 % (k=2)

® Correction to nominal TSL paramelars acooning 10 d), chapter “3AR Sensitivities”

Cerlificate Moo D300X2-184_Decl7
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Appandix

Antenna Parameters with Head TSL
Impedance, ransionmed o feed paint 438 01- T8 [
Rztwrm Loss -2 dBe

Antenna Parameters with Body T5L

Impedance, ransTormed o fesd polnt 4330 -9.4 0
Raturn Loss -18.1 4B

General Antenna Parameters and Design

Elecirical Delay {one direction) 1M1 ns

After lorg lesrn use wilh 100W radialed power, only a sight warming of the dipole near the feedpoint can ba measured.

The dipole |s made of standarnd seminigid cosdal cable. The center conductor of the feeding line is directly connectad 1o the
sacond arm of the dipole. The antenna is thersfore short-circuited for DC-signals.

i exressive forne must be appled fo the dipole arms, becavse they might berd or the soldered connecsons near the
feedpoirt may be damaged.

Additional EUT Data

Manufaciurad by SPEAG
Manufaciures on April 1. 2003

Cerlificate No: DS00V2-184_Decly Paps Sed 9
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DASY4 Validation Report for Head TSL

DateTime: 21.12.2007 14:51:24

Test Laboratory: SPEAG, Zurich, Switzerland

DUT: Dipole %00 MHz; Tvpe: 900V2; Scrial: DMOVL - SN: 184

Communication System: CW, Frequency: 900 MHz; Duty Cycle: 1:1

Medium: HS1. 900 MH=;

Medium parameters used: = 900 MHz; a = (.98 mho/m; &, = 42.5; p — 1000 kg/m’
Phantom section: Flat Section

Measurement Standard: DASY4 (High Precision Assessment)

DASY4 Configuration:

-

-

-

Probe: ETIDVG - SN1307 (HF); ConvF(5.93, 5.93, 5.93); Cdlibratal 26,10.2007
Sensor-Sucface: 4mm (Mechanical Surface Detection)

Electronica: DAE4 Snd01; Calibrated: 30,01 2007

Phamorm: Flat Phantomr 4.91; Type: QINOUP4A%AA

Memsurement SW DAS Y4, V4.7 Build 55; Pasiprocessing SW: SEMCAD, V1.8 Build 172

Pin = 250 mW: d = 15 mm/Zoom Scan (Tx7TxT)/Cube 0:
Measurement grid: dx=3mm, dy=5mm, dz=5mm

Reference Value = 56.9 Vim; Power Drift = -0.012 4B

Peak SAR (cxtrapolated) = 4.06 Wike

SAR( g)=2.73 mW/ig: SAR(L0 g) = L.75 mW/g

Maximum value of SAR (messured) = 295 mWig

I -3.00

-t 00

0 dB & 2.95mWig

Carificabe Mo: CR002-184_Decly Page & of 8
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Impedance Measurement Plot for Head TSL

21 Uec 2887 13984545

£41 1 J Fd 1 da. 7790 —V45941 ¢ 2857 pF 928,900 DBR HHE
"
Oel
4 e
Cor ,_,/ y |
b
i
'|I.
,
% Mol
EH2 244 L3 5 4B/ REF -39 cB 1:-22389dE 980903 PEB HHE
| [ -‘_""‘--\.\_\_‘ | . - //'!j——“’_’(l—-
Cor \‘x\ Vs I

F.us.iﬁfﬁﬁ\;;/f'fﬁq

CEMTER 580,800 300 BHz ) AFMl 40008 GO Hiz
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DASY4 Validation Report for Body TSL

Date/Time: 21.12.2007 15:46:31

Test Laboratory: SPEAG, Zorich, Switzeriand
DUT: Dipole 200 MHz; Type: D200VL; Scrial: D900%2 - SN:184

Communication System: CW: Frequency: 900 MHz: Duty Cyele: 1:1

Mledimm: MST.O00;

Medium parameters used: £= 900 MHz; & = 1.06 mho/m; 2, = 54.2; p — 1000 kg/m?
Phantor section: Flat Section

Measurement Standard: DASY4 (High Precisinn Assessment)

DASY 4 Configuration:

Probe: ET2DVE - 81507 (HF ) ConwF{3.57, 5,57, 5.57); Calibeated- 26. 102007
Ser=or-Surface: 4mm (Mechanical Surface Detection}

Electronics: DAES Sn601: Calibrated: 30,01 3007

Phentom: Flat Phantom 4,%0; Type; QDOMPADAA

Measurement 8% DASY4, V4,7 Build 55; Postprocessing SW: SEMCATDY, V1.8 Build 172

Pin=250mW/Zoom Secan (TxTxTWCabe O
Measurement grid; dx=3mm, dy=5mm, dz=5mm
Reference Value = 56.9 Vim; Power Drift = 0.008 dB
Peak SAR (extrapolated) — 4.23 Wike

SAR(] g) = 2.9 mWig: SAR(10 g) = L7 mWig
Miacitmum valne of SAR (measured) = 3. 16 mW'g

0.aoo

-3.00

-h.00

-8.00

120

0 dB =3, 16mWg

Certificate Mo: DEOUV2-184_Decl? Faga 8 of 8
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Impedance Measurement Plot for Body TSL

21l Oec ZEAT 1EBrB3EH

CHD 311 1 U F& Lia3. B e -3443d4 o 18726 pF 308,008 0D Nz
.
D=k
— 1
Cor 7 i
7 -
1
I" T
N,
h_:. b % o L
CHZ 541  L0G 5 dBSREF -390 dB = le=ig, 444 df  O@B0R0 GEd HHz

Car- |
i i 7
v/ ,
bl -

CEHTCR 200,800 DAG Mz ' SRAI +0E868 B08 HHE:
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Calibration Laboratory of Q@_ﬁ;@} Schwatmrischer Kallsriandisnst
Schmid & Pariner — Service suisss d'Salonnage
Enginearing AG Sy = Servizio svimers di ratura
et
Feughassirassa 43, 8004 Zurich, Switzarland Qﬁf Swiss Calibration Service
Aocrodieg by the Swes Accredilatien Sendce (SAS) Accreditation Mo SCS 108

Ther Swiss Scoreditation Service is ore of the signatoriss o the EA
Muittaeral Agreemant for the recegnition of calibration cerlilicates

Calibration pracesure(s)

Cafibeatian date:

Condigon of the callbrated 2em |0 Toleranse

This calitrafion eariboale documents the Faceakilty 1o national standards, whic? realie the physical unis of mess.rements (310
The measursrmenta @nd tha meerdainlies with confidence probacdity are ghen on the Baliswing pagas and are part of the carSlcate.

A calizrations have Besn conducted i the desed kaboratory faciity: enviranment fsmpesalme (22 £ 31°C and humidity = 706

Calbralien Equipment used [MATE orbical for calibeation)

Primany Siandarcs o # Cal Date (Calibrated by, Cerificats Mo,i Schecuied Calibration
P misder EFR-0428, G0 D4-0Ct-07 (METAS, Mo, 21 7-00738) QD8

Poweer sensor P 84814 LIS37282763 D4-0ct-07 (METAS, o, 21 7-00736) D08

Referenca 20046 Atanuator SH: BOBE [20g) OF-Aug-07 (METAS, Mo 217-00713) Auig-08

Presfarance 1005 ARanusmnr SN 60472 {10 07-Aug-07 (METAS, No 21700713) Aug-08

Mafaranen Prabe ET300VE (HF) SM: 1507 26-0ct-07 (SPEAG, Mo. ETL1607_0ctI7] [ivi-fif

WAE4 SN 80T F0-Jar-O7 (BPEAS, No. DAE4-BH_Jard7) Jpe 0

Secandary Standards AL  Ghack Diate (in heuss] Scheculed Check
Powar sensor HP BLB1A P41 02317 18-0ci-02 (SPEAG, n houss check Deh07} In house chaick: Doi-03
RF ganestor RAS SMT-06 100005 A-Aug-99 (SPEAG, In house check Deb-07) I housa chack: Dct-8
Matwerk Analyzer HP B75IE USITIBOEES 54706 18Dk (SPEAG, 'n hause chack Oci-07) in housa chack; Oct-03

Calibrated by

Apmravesd by:

Issued Dacomber 31, 2007

This casbralion cerbficate shall nal be regrocucad excapt i Rl ashout wiitten appraval of e abartony.

Cerfificate No: DISHA2-54028 Decd? Page 19



Order No: GSM10933828-1
Date: July. 25, 2008
Page: 115 of 124

Calibration Laboratory of __.-C'*&?"'z.’ g Schwaizarischer Kalibriardianst
Schmid & Partner %  Bervise auisue ditalonnage
Engineering AG T e Servizio svizzero di taraturs
Zeughaussirasse 43 8004 Zurich, Swizerland By ﬂﬂﬁﬁ'ﬁ Swiss Calbration Service
Accredied by the Swiss Acoreditation Service (SAS) Accraditation No.: SCS 108

The Swiss Accreditation Sereice is one of the signataries to the EA
Mubi@atarzl Agresmaent for the recognitian of calibration certificates

Glossary:

TSL tissue simulating liguid

CormvF sensitivity in TSL / NORM x.y,z
A not applicable or not measured

Calibration is Performed According to the Following Standards:

a)

b)

¢

IEEE Std 1528-2003, "IEEE Recommended Practice for Determining the Peak Spatial-
Averaged Specific Absorption Rate (SAR) in the Human Head from Wireless
Communications Devices: Measurement Techniques”, Decamber 2003

IEC 62208-1, "Procedure to measure the Specific Absorption Rate (SAR) for hand-held
devices used in close proximity Lo the ear (frequency range of 300 MHz to 3 GHz)", February
2005

Federal Communications Commission Office of Engineering & Technology (FCC OET),
“Evaluating Compliance with FCC Guidelines for Human Exposure to Radicfrequeancy
Electromagnetic Fields; Additional Infarmation for Evaluating Complianca of Mobile and
Partable Devices with FCC Limits for Human Exposure to Radiofrequency Emissions”,
Supplement C (Edition 01-01) to Bulletin 65

Additional Documentation:

d)

DASY4 System Handbook

Methods Applied and Interpretation of Parameters:

Measurement Caonditfons: Further details are available from the Validation Report at the end
of the cerificate. All figures stated in the certificate are valid at the frequency indicated,

Antanna Parameters with TSL: The dipole is mounted with the spacer to position its feed
point exactly below the center marking of the flal phantom section, with the arms oriented
parallel to the body axis.

Feed Point Impedance and Return Loss: These parameters are measured with the dipole
positicned under the liquid filled phantom. The impedance stated is transformed from the
measuremeant at the SMA connector fo the feed point. The Return Loss ensures low
reflected powear, No uncertainty required.

Electrical Defay: One-way delay between the SMA connector and the antenna feed point. No
uncertainty required.

SAR measured: SAR measurad at the stated antenna input power,

SAR rormalized: SAR as measured, normalized to an input powar of 1 W at the antenna
connector.

SAR for nominal TSL parameters: The measured TSL parameaters are used to caloulate the
nominal SAR result.

Gertificate Mo: RIS00VE-5d028_Decd? Fage & af 8



Measurement Conditions

DASY system configuration, &s far as not given on page 1.
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DASY Version DASY4 VAT
Extrapolation Advanced Extrapoletion
Phantom héadular Flat Phartom V5.0
Distance Dipole Center - TSL 10 mm with Spacer
Zoom Scan Resolution o, dy, dz =5 mm
Freguency 1900 bHz = 1 MHz
Head TSL parameters
The lalowing parameters and calculstions were applied,
Temperature Permittivity Conductivity
Hominal Head TSL parameters 22000 400 1.40 mho'm
Meazured Head TSL parameters (22.0£02)°C 3.06% 1.46 mhaoim £ 6 %o
Head TSL temperature during tes (21.520.2)"C — —
SAR result with Head TSL
SAR averaged over 1 cm® {1 g) of Head TSL candilicn
SAR measured 250 mW input power 482 mW /g
SAR normalized nommalized to 1W 383wy
SAR for nominal Head TSL paramaters ' nosrnalized to 1W ATHO MW g 2170 % (k=2)
SAR averaged over 10 em? (10 g) of Head TSL Conditan
SAR measured 250 mW input power S514mW/ g
SAR, rrmalized romalized Ty 206 mW /g

SAR ior nominal Head TSL parameaters '

normalized to W

202 mW g £16.5 % (k=2)

' Carrection b rominal TSL parameters accarding to d). chapter *SAR Sansithilias”

Certificate Mo: D1300W2-6d028_Dec7
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Body TSL parameiers
The fallowing parameters and caloulations wera applisd.
Temperature Permittivity Conductivity

MNominal Body TSL parameters 220°C 533 1.52 mhoém

Measured Body TSL parameters (22.0 £0.2)°C 51546 % 1.54 mhovim + 6 9%

Body TSL temperature during test {21.5£0.2)°C - —
SAR result with Body TSL

SAR avaraged over 1 em’ {1 g) of Body TSL Coandilian

3AR measured 250 m¥W input powes 834 mW i g

SAR mormalized normalized & 1% T4 mW g

SAR for nominal Body TSL parameters * nommalized ko 1W IT2ZmW /g 1T.0 % (k=2)

SAR aversged owver 10 om® {10 g} of Body TSL condiion

5AR maasured ZE0 m\W inpat power 497 mW i g

SAR normakzed nomalkized fo 1W oamiWig

SAR for noménal Body TSL paramedens * norrmalized o 1W 19.8 mW i g x 16.5 % (k=2)

! Comaction o neminal TSL parameters according to ), cuapls “SAR Senstivities”

Cariificats Mo: 01E00VE-S8028_Decty Pags 4 of
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Appendix
Antenna Parameters with Head TSL

Impadanca, ransformad to feed paint 53,7 S2+ 5.2 62
Rawm Loas -24.3dB

Antenna Parameters with Body TSL

| Impedancea, transformed o feed pomnt 49.5 02+ 5.4 gb
| Riem Loss -29.1 dB

General Antenna Parameters and Design

Elactrical Dalay {one direction) 1.188 ns

After long tanm use with 100W radiated power, onby a alght warming of the dipele near the feedponl can be measured,

Thea dipole iz made of slandard semingsd coaxad cable. The canter conducior of the feeding ine i directly connecied to the
sacond asm of the dipols. Tha antenna i therefore shor-cirouiled for DC-signals,

Mo excessive force must be applied to the dipole arms, bacause they might bend or the soldered connections rear the
tendpaint may be damaged.

Additional EUT Data

Manufaciured by SPEAG
Manulaclured on Decembar 17, 2002

Ceriificate Ma: D1900V2-5d028_Decd7 Page Hof 8
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DASY4 Validation Report for Head TSL

Date/Time: 21,12, 2007 09,5450

Test Laboratory: SPEAG, Zurich, Switzerand
DUT: Dipole 1900 MHz; Type: D1900V2; Serial: D1900V2 - SN:S4028

Communicativn System: CW, Freguency: 1900 MHz, Duty Cydle: 1:1

Medium: HSL U10 BB,

Medium parameters uzed: £= 1900 MHz; o = |46 mho/m; £, = 39; p = 1000 kg/m’
Plumtom section: Flat Section

Mieasurement Standard: DASY4 (High Precision Assessment)

DASY 4 Configuration;

Probe: ETIDVE - SHESOT (HF) ConvE(4.86, 4,86, 4.86); Colibroted: 26, 10,3007
Seasor-Surfaces 4mm {Mechanical Surfisce Detection)

Electronics: DAES Sn601; Calibrated; 30,00, 2007

Phantom: Flot Fhontom 50 (fromtl; Tyvpe: QIOEPS0AA; |

Measurement SW: DASYS, Ve, T Build 35; Posprocessing SW: SEMCAD, V1.8 Build 172

Pin = 250 mW: d = 10 mm/Zoom Sean (TxTx Ty Cube {:
Measurement grid: dx=5mm, dy=3mm, dz=5mm

Reference Value = 899 Vim; Power Drift = 0.010 dB

Peak SAR (extrapolated) = 17.2 Wikg

SAR(1 g) = 9.82 mWig; SAR(10 g) — 5.14 mW/g

Mazimum vale of SAR (measured] = 1LY mW/g

dB
a.aoe

<368

136

-11.0

14,7

-18.4

0 dB=109mW/g

Ceriificate Mo; D1 S00V2-50020_DecD? Page Gof 8
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Impedance Measurement Plot for Head TSL

> Mes 2AAT B9IR9I27

CHE 844 4 U F8 HERETA S SAME R 42484 H 1 GEEECE DR HHE
» .
CHi Barkers
D1 11 44,432 0
5 15314 @
Lo w — 4 1.50H08 BHT
I? & -
- |
FLUR
!\ /
CHz 511 LoB S AHCREF, =09 o . LBTERISFOE 1 98888 8RB HHZ

T | T 1 | 1 1 T T = CHY Mark srs

[ H | T [ [ | i 13-19, 274 dB
oE 4 | | \¢\ | | /"_,,,a-"”_f | ieewde eHa

START 1 GAD.A0G 608 Wiz STOF 2 100060 G0 MHz
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DASY4 Validation Report for Body TSL

Date/Time: 21.12.2007 11:05:06

Test Laboratory: SPEAG, Zunch, Switzerland
DAT: Dipole 1900 MHz; Type: DI900VY; Serial: DIS00V2 - SN:54028

Communication System: CW; Freyuency! 1900 MHz; Duty Cyele: 1:1

Medium: MSL U10 BB,

Medium parameters used: £= 1900 MHz; o = 1.54 mho/m; £, = 53.6; p = 1000 kg/m’
Plantom section: Flat Section

Measurement Siandard; DASY 4 (High Precision Assesament)

DASY 4 Configuration:

-

Frebe: ET3DAVE - SN1S0T (HEY; ConvE(4.AK, 448, 448); Caltbrated: 26, 10,2007
Sensor-Surface; dmm (efechanical Surface Detecaion)

Electronics: DAE4 St} Calibrated; 30.00,2007

Phantom: Flat Phantom 5.0 (back ) Dypes QUGFSUAAS

Measarement 5W: DASYE, V4.7 Build 55; Pastprocessiag SW: SEMCAD, V1.8 Buld 172

Pin = 250 mW; d = 10 mm/Zoom Scan (TxTxTWCube 0:
Measurement grid: dx=5mm, dy="5mm, de=5mm

Reference Value = 9.3 Vim; Power Drift = -0.044 dR

Peak SAR {extrapolated) = 16,0 Wikg

SAR(L g) = 9.34 mWig; SAR(10 g) = 4.97 mW/g

Maximum valoe of SAR (measured) = 10.5 mW'g

48
l.0oo

BG4

-53.96

133

166

0 dB = 10.5mW/g

Certificate Moo QUSI0V2-60028_Decl? Page G af 9
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Impedance Measurement Plot for Body TSL

 Des 2087 AS141:8d

E I-?f.. 511 iy F3 21 48,4569 A2 & D33 gH L 053,000 60E MHx
b CHL Harkess
L 1+ 30,957 &
=14 TEE %
P 1.5A8BE BHz
Car Z L
s -
L ]
4 /
;7!
Py
CH2 813 LOG S g8/ REF —20 o8 B-TA.EME dF 3 908.003 A8 My
- -
— f CHZ Mark ers
1i-137T8E dB
Car 120008 #Hz

ETART L GRE.OBR 029 MMz g STOF 2 100,608 BA@ Mz

Certficate Mo: DH830VE-5d028_Decd? Fago 8 of &



Uncertainty analysis

Order No: GSM10933828-1
Date: July. 25, 2008
Page: 123 of 124

Tol. FProb. | Div. | () (esd | St une. (4 950 | (v
Frror Description (= W) | dist. (e | (o) | (1g) | (100
Measurement Svstem
Probe Calibration 4.8 N 1 1 1 4.8 4.8 %
Axial Isotropy 4.7 R Va3 1 1 2.7 2.9 ™0
Hemispherical Isotropy 1] i V'3 1 1 ] 0 "
Boundary Effects 1.0 R V3 1 1 (.6 (1.6 ™
Linearity 4.7 R Vo 1 1 2.7 T ™
Swvatem Detection Limit 1.0 R V3 1 1 (.6 (1.6 3
Readout Electronics 1.0 N 1 1 1 1.0 1.0 %
Response Time [ R Vo 1 1 ] [ 3
Integration Time 1] I v 1 1 ] [ e
RF Ambhient Conditions a.0 R Vo 1 1 1.7 1.7 %
Probe Positioner .4 I V3 1 1 nz2 2 s
Probe Positioning 2.9 I va 1 1 1.7 1.7 s
Algorithims for Max, SAR Ewal. 1.0 I va 1 1 (. (.6 s
Dipole
Dipole Axis to Liguid Distance 2.0 v 1 1 1.2 1.2 s
Input power and SAR drift meas, i v 1 1 2 LT e
Phantom and Tissue Param.
Phantom Uncertainty 4.0 I v 1 1 23 2.3 e
Liguid Conductivity (target) 5.0 R. via | 064 | (043 1.8 1.2 e
Liguid Conductivity (meas.) 2.5 N 1 G4 | 043 1.6 1.1 w0
Liquid Permittivity (target) 5.0 R v 3 0.6 (149 1.7 1.4 W
Liguid Permittivity (imeas.) 2.5 N 1 06 | 049 1.5 1.2 w0
Combined Stdandard Uncertainty H.d H.1 o
Coverage Factor for 95°%57 H[:-:?
Frxpanded Uncertainty | 16,5 | 16.2 |

Dasy4 Uncertainty Budget
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9. Phantom description
. T REPE e O e et i Sl e M e el A
! Schmid & Partner. * 7 o0 T EEES
Engineering AG ~ . = - . om0
Zeughausstrases 43, $004 Turich, Switzarland; Phane +41 1 348 9F q-d_:;F-:'-. 411 1“_‘ T TE

3 g

Cartificata of conformity / l"Iut-l.uﬂiﬂI'l In:lpfi.ﬁuun

z i V.0 H
o R
Sarias Ko TP-1150 and higher ]
Manufachirer ] Ongin___-| Wntenses Composias
4 Hauptslr. 69
' =H-8553 Fruttrwilen
~ | Swizedand
Tenla i o X
Tha sares production process wisd aliows tha Waitation to tast of first articles.

i Complels tests ware made on [ha pre-seres Type No. QD 000 P40 AA, garal Mo, TE-1001 and an s
d

! sorlas firssl arlcla Typs No. QD P40 BA, Sofal Mo, TP-1008, Certaln paramaters have besd ratasied
uslng furnsr aaries units (called samples).

[Tesf T Hequls -7 S— T
Shape Com rml'p%ihig-ﬂ::frr T15 CAD File (%) siﬂ-ﬁn.
balesial Sichress Eﬂﬂﬂlp‘”uﬂ dh[h i regquirements IS 1-.'-.2.-2!lrr‘u'l‘| m J;Iqm"qiﬂ:i-l.

asgording io the standards
Felatarial [ Daslacire parametars fof requirad 200 % =] GMH; i M't:jl:l'
e AN e sy Ml ko

Pra-sarias
ist has bean lestsd 1o Ba Liguid typa HSL 1500 rlas,
i :nh;w;m the liquids defined in | and othars sccording i | First arficle L

the standafds the standard.

Standards

[1] CEMELEC EmM S0361
-|EEEF'|5I.'E—WD: drafl 6.5 3
{Ea 1&5::15@;““?{:1“&1,““” 2] and 1% also wiltin tha tolatancs mguiremants af the shapes of
[1] mnd [3].

Caonfarmily

ainily
abiove, wa corify that this Hem is in complisnce with tha uncarl
'IBII::L:&::I:I:: :mﬂ: In:::’mm gpacifiad in standard 1] and drafi stsndards (3] and 3]

i Date i 02 2042
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